
@F

vrEN {IoA Hec cONc NaHE xAy ogluc
vrSN cnuytx xcANH et rdxc

vietnam Institutefor Building science and recltnologlt

Diachi:8,rrAnJ;:;!t{{ei#:i;{#;,Ktt';fl {:,:,f,Ti'{'*:840437s440,3

I._TIIONG TrN oo xnAcH HANG cuNG cAp - r the client

Prt "i 
tt{t hfng - Client : cONc ry sIKA HrIu HAN (vEr NAM) - cHr NSANH sAc Nn-rH

cdng trinh - Project : NHA rraAv oJITEX IIAI pHoNG - KHU cONCNCHT# tsrp f;A; NrNH
HAng mqc - Items : --

Kf hiQu miu - Sample mark : San nhi m6y
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rfr QUA rHi NGHTEM De cuNc vACH BE MAr rHEo rHANG MoHS
Testing Results on Scratch surface hardness according to Mohs,s scale

2. KfT euA rntl - Testing result 
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Phuorrg phdp thr? - Testing method: Dga tr6n co sd TCVN 6415-18:2005 (theo y€u cAu cta kh5ch hing)
Ngiry thi nghiQm - Testing date : 0U03i2013

Ghl cbt - Renok:
1. Thl nghiftn ituqc IBpT thgc hign t{i hiQn r:rdng - The test wa6 done by IBST at site;
2. Thi nghiem duqc ti€n hnnh theo quy tnot rcw e+ts-t8:2005: Xac aiol aO 
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test produce comply with TCVN 6415-18:2005i Detemination of seatch hardnestr of sutface icoriing to Mohds
scala
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Kho6ng chuAn dring thi nghiQm
Standard mineral used K6t qui

Result
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Hardness of specimen

Chua xu6t hiQn v
xudc

Not scratched
hiQn v€t xudc

c'i;;ffi hie; ;6; 
--

xudc
Not scratched

Xu6t hiQn v€t xudc
Scratched

Chua xudt hiQn
' o  

xudc
Not scratched

Xu6t hign vtit xudc
Scratched

BM ISO 06 (LASXD 03)- KQTN 17

ii;'i'nilffi

oing Minh Drfrc


